mamm pmm "MANML

MQBEI. D3 f.,;aeﬁw'l 10

Tl

. 12.5 H.P. LAWN 'I‘RAC'I'OR

; QNE YEAR I.IMI‘I'!D WARHANTY
e, one (1} yaar fmm date of purchase by the first consumer for residential use (thirty (30) days com-

:f <mierelal yse), NOMA Qutdoor Products incorporated warrants that it will replace free of charge, includ:
aing ’abm any otiginal P

. ’J days from date of purchase.

s / an-authetized: Service Dealer o 1acmry 's the rosporisibliity of the owner,
1 A step By stap ex.planat«on asty what procedure should be fonowed tor this warranty is:

ciress af the: authorr‘zed aerv sor nearestto you

rizad Service Dealer, write Serwcn Depanmant of NOMA Outdoor

call the Serwce Departmient ¢ at 1-801.422. 1890.

“ep(a.::ﬂ mant of any defective part where covared by this: warranty.

‘SQQUEﬂtlal damages are excluded.

: spply to'you: Some states do ot allow the- gxclusion-of inciderital or consequential dam
ebove exclusion. may not apply 1o you, This warranty gi ves you specific lagal rlghts, and"
other nghts Whl¢h vary fmm state to stata. -

i NOMA Outdoor Products Incbrpnrated Calier 8000 | Jackson. TN 38.508 8000

of any. NOMA Outdoor-Products Incorporated product found-to bg defec*we R
- by any authérized Service Dealey or tho faclary, exwp! the battery whlch 18 warranted for nmety (90 ‘

4o hig y nty does not cover er‘agmc= tranwmcss:on frans axle or d:tferent;al (thasa nterns are covereu by;’
L '//}i -their manlifacturers own warranty}. Thig ‘warranty does nof cover pants that bave failed due to normat' .
4 _wear orparts that have failed subjact to misuge o abuss, Transportation of the unit or part to and fromy

g' e part becomes defechvrp, contact th? <;fnre whero the unit was purchased for the: name and ad :
. Dy . -

'rﬁmatéd for the name and address of the ﬁUthl‘lZGd Servnce Dealer in your area or
Cla Retiim tha- defectwe product, along with pmof of purchass 1o sugh authonzed Serwca Dealar for '

; Thete is ne other EXproas warranty tmplmd watrantios, including these of meuhamab:l iy fma ﬁtneys*
SHora particular pyrpose are limitad to-one (1) year from date of puruhaw anbul:ty for lncldenial oy aan :

«states do not allow hmitatsons on how fong an |mp1!ed wanamy lasts, 30 the dbova urm%aircun m#y -
ges, 80 fhe.
may & awa‘

VMMW //}’//”,4"/,5%’//” 0777 //ﬁ’/;’é{%

\

ity

R

.

N:;‘é N

\~
b

. m\\

d:;aackad Wwith the umt f ot sew ice other than coverad in thes mah,m
prwide parts and service organizatmn hag baen estabhshed to-pre id:?
vailable stof authorized » parts distributors has béenincluded.in this manual. W‘ :
“of fepalf parts, always give the following information: 1, The Pant Nama, 2, The Part Number; 3. The
L b sired: 4. Tha Eulf (eaght dagﬂ) Model Numbnr’o‘ } umt The modet numberwill be found on a plate Ata:

},tt;,means ATT NTION BECGM‘E_‘
ROPERTY on-sc:um, NT MAY EXI




SN . SAFETY RULES
THESE INSTRUCTIONS ARE FOR YOUR PROTECTION. PLEASE READ THEM CAREFULLY,
e TR ,':,_' 1MPOHTANT.' ;f . BT e
THIS CUTTING MACHINE 18 CAPABLE OF AMPUTATING HANDS AND FEET AND THROWING OBJECTS, FAILURE TO OBSERVE THE
FOLLOWING SAFETY INSTRUCTIONS COULD RESULTIN SERIOUS INJURY.OR DEATH, =~ _ L

I GENERAL OPERATION: : mower could suddenly wrn aver It » wheel iz over the edge ot 5
clift or. diteh, or i an edge cavas in, o

& Know contrels and how to stop quiekly. ! S
®  Read, underatand, snd follew all {mstructions |n the manupt ung @ Do not mow on wal grass, Reduced traction coulg cause
on the machine bafare starting, . . S &liding, PR . L o
& Only sllow tesponsible adults, whe sia Tasmillar with .. ;th;noé try to stabillize the machine by putting your fout on the
. ' : T ung ; . . .

structions, 1o aperate the machine, -
*  Wear yafety glasses or oye shields when assembiing or
‘opotating the raschine,. . . . . LN )

® Do notuse grass catcher on stesp slopes.
ML CHILDREN: slopas.

* Do not operate machina when barefooted: Always wea( Tragic secldents can oceur-if the-operatoris pot ajart to'thi presence
substantial fantwear, prefarably steej-toed shoes, . . " of children, Chitdren. are often sliractad 1o the maching and the
& Do not wear looge fitting lothlng that could gt caught in mowing activity, Never assume thet ehildren will ramaip whors you
| moving perts, . . Lo st sew them,” . o T AR
*#  Clear the area of objects such 88 rocks, toys, wire, ete., which % Kesp children ut of the mowing area and under tho watchiul
: gould be ploked tp and thrown by the blade(s), - 7w carg ot anather responsible adult, : SR
& Bosure the ares Is clear of olher peopls betore mowing, Slop .|y Be alortand turn machine off it ahildren enter the area,. - .
- tachine {Fanyons anters tha afea, . oo 2o % Befors and when backing, fouk behind and dawrn 1or siall
@ Never carry pagsengers; v S children, L. S ’ ’ -
#* Do ot maw in reverse unlegs ab}so_lutaty fecessary, Always . - o Nevsp sarry children, They may falf o1t and e serlousiy injured
-~ Iook down and behind before and while backing. 3 ot Interfars with safe machine opetation. ST
¢ - Beawera of the mowar discharge directisn and glo nat point it at ® - Neverallow chiidren to operate the mathine, sl
- 'Bhyane, Da not apsrate the mower without either the antire . ¢ Use.axtra care when apprasching bllnd corners, shrubs; trass, - -
- grass catcheror the guard In place, . = . . ~ar sther objects that may obscure vision, Ve
¢ Slew down before turning, L . S V. SERVICE: . S Ly S
® ~ Nevar jeave 8 running machine unattended, Always turp off ' B OXIE A Fo g g Ty
(.. blades, setparking brake, step englne, 'and remosve keys hofare % Useiextra eare fn handling gasaline end other fuels, They are.. "
Con e dismeunting, T PR fﬂummabieand‘vapa‘rs ate explosive. "~ ) S
® Turnoff blade(s) when nat mowing. 0 & - 8. Use only an Bpprovad sontalnar, REPIRI o EXD
# ° Siop engine betfare removing grass catcror or Unelogging . b Never remove gas cap or etd fuel with the engine running, .
‘ chute, T e K : Allow engina to'con! betore refuaiing. Do not smoke. , o
*  Mow only in daylight or geod artiticial light, . : : o, Nevar tefua! the machine indeors, " - N S _
* Donoty the machlne while under the influsne of alcohol . d. Never store the machine or fuel centainer Inside wherg -~ -
rdrie o T N thore |8 an Qpen flame, such gs In-a waler heater, ' at
" il when apersting heer oi erogsing rondways. ¢ Gheek fuel supply befors each use allowing spacg for -
kh mowing arqund g flxed object le prevent the - Bkpansion. as the haat of the engine and/or sur, Lah ceuke’

- gasaline to expand and overflow the tank, . : S .
W Use extrs care whan handling battery acid, Adid eontact with.

skin mey eause severs byurng, Eye contact may cayise v

Use gxira care when sarvieing the bette Expiosive gas Is- :
- produced In the batlery, Do .not service th ‘hattery-whife .
_smoking or near.an Spen spark ar flame. This may causeo the:

- battery to explode causing seri 5 Injur e 4 ;
hine inslde a clozed s Exhaust fumes:.
- MONOXIDE, , and bEADLY.

or striking it. Naver dellbarately run over 8ny forelgn

o oeblect, . 0 TR TEIEE e T
¢ Use sxlra‘care when loading ar unloading the machlde fnto )
: - dralerortruek, . il S ' .
B BT are when pulling losds or using heavy equipment, -~ v
U 6.0 ly.,appr,of\ie_d;drawbnr Hiteh polnts, N I :

nitloads ta those that youcan ‘safaly control, . -
Danot turn shiarply, Use care whan backimg, ’ :
&5 ‘Us'e‘countarwclgm‘(‘s), ‘Wheal wolght or tire chalng when N
SRR . aupgestad Iyn‘ehachmén_t(a) instruetlens, = 0 L e

Gty SLO)?]E_QPEBATIDN: BRRTS S R s i E
o Blopes mre & .mejor faclar related to losssof-control and tip-gver - S ]
o .Becidents, whigh cali result in severe injury or death, Al siopes ® . Nevar tamp o fe ices. ©
o fequire extra caulion: f you ¢annot back ,u‘p'the;vsv!up'p ot if youfesl. .- : ,ggmar;y, S e St L R T

uneasy °'!",t- dﬂ.ﬂ@”"‘?’“’”-'*ﬁﬂ LN Ty U e Danet chetige, the angine, g erndr settihgs or overspéed

Never run o' mak
cantain CARBON
GAS, .-

Keep nuts and bolts, sepe

‘ e T e - engiry by e 2 Sl T
LR e Heduies five, hazerds, Keap maching Tree of grags, lbaves, ar i s
! | or fuel spillage. Allow. .~

““Mow up and dowiy slopes, notacress. .. : L) Lse b
# . Remave abstacles such as tocks, tree limbs, ate,, o oo -othet deb ip. Clesn
" Wateh tor holes, Tuts; or bumps, Unsven terrain et L g wol before: star
- the machine, Tall gras. hid
‘Use glow

all mavement an the siopes slow ahd
sudden.changes In speed or dirgetion



/ — /
DEALER'S NAME AND ADDRESS:
orry: .

CODE NO.

STATE: .

':casebf 058 or theft,

{Enter compim ] dzgu humber from model plata an-unity -

SEHIAL NO

TELEPHONE v i

comms OF SHIPPING caRTON

1 - Lawn Tractor with 40 inch Mower Deck
1.7 Operators Manyal .
- Repair Parts Manyal

1+ Enginé Manual -
1

1

1

- Steering Wheel (s08 Note)

- Seat (see Note) '

Bag of Assembly Pang Gontatmng (se6 Note):
- B/16 % Y4 inch Hex Head Scraws

+ 8/16.inch Split Lockwashars -

= 11/32 inch Fiatwashers

- Roll Pin -

- Cover, Steering Shafl

- Spacer, Steenng Shaft -

— e N

;NOTE Reter to page 30 (Custo‘mer Assembfy Parts)' Ter
‘mera detailed descnpuon

| rocu.s ‘ EQUIRED FOR ASSEMBI.Y

2 7/1 Wranchas (cr adjustable: wranch)
' Wrench (or adfustable wrench)

1 &»malt Ph:!hps Screwdrrver wnh a 174 inch shank
1 Hammer‘ . ,

HOW TD MEASURE "SCREW SI.ZE
(8718 X 1‘/: !NC H)

' LENGTH ~—.).}

T

A pancer ‘

' | This lawn tractor ¢an be dangerous if camlessly

used

‘Read your Operator's Manual thoraughly before

T oparatmg ycur fawn tractor

' Always weat eafaty glassas o eya shletds while .'
3 assembimg or operaﬂng your lawn tractor

DO NOT carry passangers at any time;
, Keep your hands,

frem the. discharge area, the. Undarside of the mower

| deek or any movmg parts whlla the engfne ls "».

| running.

| DO NGT allow chlldrsn or
| operats or be near
| 'operaﬂng

your lawn tracmr whue itls "

; ’ LWAYf‘ G!VC 'IHE F-OLLC)W'N& 1

1 Tha PART NUMBER, 2. The PART NAME. 3. QUAN
SEND PART

R » o) NOT USE Key NUMBERS WHEN

AH rap!acemsnr parts-will be

‘A handling toa'is

applicablo to
YOUH UNIT #S HIGHT JJAND (

NFORM/\THJN WHEN o
TITY DESIHED, 4. The. MODEL NUMBER (As shown an Mcwda‘ Plam)j W
ORDERS AS PER INSTHUC‘ IONS it :
ORDERING: REPAIR PARTS, ALWAYS USE F‘ART NUMBER“ :
supuhed I eurtent produetiony colors or m a noulraf coIor s
simall pats orders, .

HH) OH LE-F-T HAND [LH) AS YC)U'S AND BEHiND IT

young tesnagers to.

taet, hair and foose cmthmg away

GRDER!NG HEPAJR F‘ARTH




mwumncmn MODEL mssq

i cm\ssls & Hoop ssmstv

REF. S :
anonr STEERING PAGE b
FRONT AXLEASSY .

oTE: ALWAYS USE ORIGINAL EQ MENT - '
"ARTS, Use ofservlce/replacsme' s otherthan !TEMSALL UNNU R
1t ,«al eqmpmant pans ma _md yc: o WAREWTERCH' GEAB




ART#

DESCRIPTDON ‘

GKSSJS¢WNQQFQWf_n“

328885-870
310003

310004
3083235

324815.879

327744

1500 -
:327414-853

1499

324816-879
© 327687-853

328154

- 68278
- 181886
1282

180077
1498

L 326297
‘1499 ,
326296-870

180077
120393
1498

180138

2483

1488

29816

274664

326873-853
326874.853
326848-853
180016 .-

81335

329504

- 32g598
. .320599

329600

328000 -

da2az07

- 323208

FHAME MAIN
FOOT PAD. LH &F MDLDED DYNA

FOOT PAD, RH SFEMOLDED DYNA

FABTENER, RATCHET BLACK
BRACKET, 8F FRNT XL UP SUPP
BOLT, 3/8-16X1.25 CARR

NUT. 1/2-13 REGHCTRLK Z° .
SHIELD HEAT SF B&S

" WUT, 3/8-18 REGIHXCTRLK Z
-BRACKET, 8F FRNT Xl LO'SUPP -
. BHIELD HEAT SFR&S

SCREW, 5/16-18X1, 00 HHC

- NUY, 5/16-18HXWOFLLK
SCREW, 7/16-20X1.00 HHe

NUT, 7/18-20 WDOBLLK
SCREW, 5/16.18X .78 HHC

NUT, 8/16:18 REGHEXCTRLK
" ROD, S8URPPORT FRAME SF

NUT, 3/8: 16 REGHXCTRIK 3
”RALKET FRONT HANGER
SCREW, 5/16-18X.75 HHG -
WAUHLH FLAT 344X.69X.065
NUT, 5/16-18 REGHEXCTRLK

 SCREW, 3/8-16X3.00HHC .
WASHER, .30IDX1.250X.07 BELLVIL

HNUT, 4/8-18 REGEHXCTRIK
BOLT, .628X1.B90HHSH 1/2. 20

NUT, 172-20 REGHXCTRLK

BRACKET GRILLE LH
BRACKET GRILLE RH

BMIELD,HEAT SF
" BCREW, 1/4-20X,50 HHG
NUT, 1/4-20 WDFLWHIZ.LK -

FARTS MANUAL, . :
OPERATOR'S MANUAL . (ENGLISH)
OPERATOR'S MANUAL' (FRENCH)

QPERATOR'S MANUAL (GERMAN) "
- GRASS CATCHER MANUAL (ENGLIGH)
- GRASS CATCHER MANUAL (FRENGH)
GRASS CATCHER MANUAL (GERMAN) o




5 & HOOD ASSEMBLY

- REF, . o (R
2 ERONT STEERING
"PAGE FRONY AXLE

TE: ALWAYS USE ORIGINAL EAUIPMENT © _ , v
RYB. U of service/roplacament parts othar than LA el : LE
riginal aguisment parts My void your warranty. . R f’*’*‘glgg‘_’#'??-%:{

Az70a9c ]




KEY# PARTH

- 38,

S .68,

76.

'324996-830
39. 56235830
40, 710264
41 ;325766h
42, 305850
(43, A27B58. B63 .-
44, 327584
45.- " 710264
486. 327444
47, 180020
48, 46931
49, 27890
50, 327078
LBV 710264
52, - ¥55941
58, - 308459
G4 328924
58, 710264
56, - 328141
57. 328142 )
58. 325180 R
59. 385493
60 96
61, g
62 3pbggy
63 323044
64. 326522
65 . 7108458 .
- 315898
67, 49080 .
68. 304784
69, 180020
70. 325194
71 BO45g
.78, 308395
L 78,7 B7034

308450

DESCRIFTION.

CONSOLE :
CONSOQLE, REAR COVER
SC‘REW 1/4-20% 50 WAMHTAP

DG -
‘SCHEW 1/4+20X.50 PHF’NTAP e
 SUPPORT, DASH - . :

SUPPORT, (3A8 TANK

. SCREW, 1/4.:20X 50 WAHHTAP
BEARING, FL,

SCREW, 1/4-20X.75

‘NUT, 1/4-20 WDEL LOCK

BEARING, FL,
STRAP, DASH SUPFDRT

SCREW, 1/4-20X.50 WAHHTAR

SCREW, 10.24X:83 PHELTMA

< NUT, #10:24 HXIRBNYLK
CC)N&QLE SUPFORT BRKT .
- -BCREW, 1/4-20X. OWAHHTAP g i
"BUMPER, HOQL/DASH TOP&COHNER
: FSUMPER HOOD/DASH SIDE 8T RIP
HOQD

- C1HILLE
CINSERT, GHILLE

RIVET. POP 3/16DIAX.75LG
CLIP, TINNERMAN

BN, CLEVIS
* BEARING, HOOD

HAIR PIN- 38DIAX 1. 641(3
LANYARD, HOOD -
SCREW, 1/4:10X.75

$PRING, HOOD LATCH

SCREW, 1/4.20X.75
LENS -

FOIL, HEAT HEFLEGTOR *
BELT G

B o P T

o Rk Ay e SN N R = e e

QTy,

or




LAWN TRACTOR MODEL D3554-

cnnssns & Hoop Assmm

REF. SEAT
CUSTOMER
ASSEMBLY VIEW

REF

327080



KEY# PART#

. 89

98,

78 58867-879
79. 20507
80, 1498
81. 56220
82, . 1341
83. 710284
84, 321156-87Y
84-1 821156
84-2 306708
84-3 430455
- B4-4 30155
84-5 120373
85, 710264
86. 180077
B7. 448363
88, | 14p8 -
.89, 55023
90. 53448
91, 271184
.92, 302610-853
93 710264
94, 50853
95. . 41529

271180

DESCRIPTION

PLATE, SEAT
BOLT, .437X.156 HHSH 5/16.18
NUT, 5/18-18 REGHEXGTRLK

~ SPRING, 1.43X2.38X. 162 COM SEAT

CLAMP SPRING 1.17° 1D
SCREW, 1/4-20X 50 WAHHTAP
FENDER ASSY.

FENDER

CLEVIS

SCREW, 5/16-18X.56.
WASHER, 3441DX1.500X.05

©NUT, 5/18:18 86 -

SCREW, 1/4-20X.50 WAHMTAR

- BUREW, 5/16:18% 95 HHG . .

WASHER 475X .88X.082

~ NUT, 5/16-18 REGHEXCTRLK T
-TRIM, STRIP, BLACK=~SMALL. W/ADH.

FIN, 6/16:18 HOOD LATCH

NUT, 5/16-18 HEXKEPS ~
BRACKET, SWITCH MOUNTING
SCREW, 1/4:20X 50 WARHTAP
GUIDE, BELY ‘ ‘

NUT, 3/8-16 HEXKEPS -

- B A o ~F R s

orY.

ma;ad4«4wmmwm~

o




_40™

- Mowen suseesion

REF, -

‘CHASSIS & HoOD pa,
FENDER ASM, .
\,\

CHASSIS &
HOOD PG,

‘REF. TENSION 5PRING ks :
- MOWER FINAL ASSY. pg,, Lo
, TS e

| NoTE: ALWAYS USE ORIGINAL EQUIPMENT S
| PARTS. Use of s[e;‘igg/replacémentfpkarig'bt‘beruth‘an': R
| 9riginal equipment parts may void Yourwarranty. - . o

.- Uestormor T cl

CHASSIS 3 HOBD pa




KEY#

brtrtindrdl TR R >
BRI .\l. R W

14,

PART#

328693
22268

- 306225

426386

© . 558814 -

325687-853
325590

. 274817

8260

25210
325802
326114-853

325130-653

180079

58247

1198
417098

8260

325495.853

126211

1498

. 58333

180077
1408
301238
180077
1488
322292853
800171
996418
44108
301239 -
300171
44108
9435
138479
35287

©308027.

58628

. 58325

58329

9149,

48306
58338

. 1508
: 321480

300310

-~ 300311

48306
300317 :
8280 -
120375
8405 .

R LTy /N
CagseR

IV AR

300335

. 800340

" DESCRIPTION

MANDLE, RH PTO H-25
WASHCH FLAT B15X1.38X.119PL -
STOP, PTO ENGAGEMENT

- PIN, SPRING, 187DIAX1.00LG HvBL

STRAP ASSY, PTO BELCRANK

STRAP ASSY, PTO BELCRANK LINK
_ROD, BELCRANK LINK

FLAT WASHEH 4OBX 73X.063
HAIR PIN

FLAT WASHER, .392X1, 25)( 08
SPRING, .83X7.76X, 0897 TENSION

"LIFT ASSBY, LH

LIFT ASSY, RH

T BCREW, 5/1618X1, 00 HHC
- NUT, ADJIST -

NUT, 8/16-18 REGHEXCTHLK
WASHER, FLAT ,5331XY. 0BX.0632
PiN, HAIR 081 DIAX1.66LG
BRACKET, BEAR HANG BUSP
BOLT, 5/18.18X. 83 CARR.

NUT, 6/16.18 REGHEXCTRLK
BRACKET HEIGHT ADJUST
SCREW, 5/16.18% 7B HHC

NUT, sma 18 REGMEXCTRLK
QUADRANT, HEIGHT ADJUST
SCREW. 5/16-18X .75 HHG

NUT, 5/16-18 REGHEXCTRLK
HANDLE LIFT SHORY -
BOLT, 500X ,270 HHSH 5/16-182
WASBHER, FLAT .506X .75X.0247

NUT, B/16-18 HWDFLCTRLK
CPAWL, SQUARE |

HOLT, 500X 270 MHEH 8/15-1a2

CNUT, 5/16.18 HWDFLCTHLK
.POINTER.
- WASHER, i:XLK 195)( A1X 0327

SCREW, #8-32X .38 HHWATAP

RO, ACTUATOR-SHORT
'SPRING, HEIGHT ADJUST
- KNOB; HEIGHT ADJ PUSH BUTTON

GRIP,.750 OO Wy HOLE BLACK
CABLE RETAIINING: BRAGKET

- PULLEY, POWDER METAL" .
BOLT, .avsx a7s5 HHSH 1/4-20 -

NUT, 1/4:20 REGHEXCTRLK

“CABLE, LiFT 2180 s
PIN; CLEWS 310 DIA +1475 LG ZRL.C -
RING; HETE HCEDS 25TRUX5133~31 o

PULLEY, POWDER' METAL: .

© PIN/CLEVIS 375 DIA. x 81 LG ]

o PIN, HAIR, 091DIA X, 66 LG gt
NUT, 420" HEGHFX S
.,CLEV!S LIFT CABLE -

NUT, 1/4 20 REGQQ

CPIN, CLEVJ& Bl X oain
_PINCOT. TER: 090/ oaex TSLG
Lll—'r COVER
86 R&W. #10 x 75 HHF‘LAQT BLK

u_...;4_‘_..;“_.’_._‘-._.._.._...x_._;_q_s_s_nd.;g_.;;..'*_;_a_a_;mmdj:.a_s.n.pm

QTy.




'S .

STEERING ASSEMB

REF, . 7 N
- KEY#7 | \\\ E

“INOTE: ALWAYS USE ORiGINAL EQUIBMENT ALLUNNUMBERED
| PARTS, Use of service/replacemient pants otharthan ITEMS ARE INTERCHANGEABLE
original equipment parts may-void your Warranty. - ' ' G

vy

REF.
CUSTOMER AsSY, pg,

. {STEERING WHEEL N
& HARDWARE) R N

\ B B
e -

. REF.
- CHASSIS 4 HOOD PG,
(EXTENDED .

FRAME BRKT,) >

-
[

REF,

|/ CHASSIS § Hoop P

{DASH)

~REE o
-~ TRE TREAD
©PAGE

o WITHOPPOSITE SIDE

L 3a0sm6n. o



3
DY

P =4 e o
P rey s
N a G

LONG WS

PR,
— O

-
@ o -

13-1
13-2
13-3
13-4
14,
18,
16
7.
18,
19,
a0,

22,
23,
29,

A 34,
s
38,
7.
38,
30,

21,

- 2941,
28-2.
263

'PART#

A
56400
50546

310368

710103
310867
327618
454568
302691
710082

986307 -

120382
1499

327300

330789

ag0021
1818448

845
412349

328432

57158
204260
124925

325228

120382
120369

180124
120382

120877
827385
325892

B26505 -

16931
20864

A

24167
39829

314416

710131

710103
40394

180124

120394
45171

DESCRIPTION

FRONT AXLE ASSEMBLY
FRONT AXLE

BEARING, FLANGE
8PINDLE ASSY, FIH
E-RING

SPINDLE ASSY, LM

ARM ABSY, FRT STEER
PN, SPRING :
TIEROD - -

SCREW, 378-16X1.5 .
WASHEFI FLAT .391X1,00X.206
WASHER, REGSPTLK

- NUT, 3/8-16 REGHXCTRLK

GEAR SECTOR
PLATE, SLcTon
BUSHING, SECTOR
SCREW, 3/8-24X1,50 HHE
WAbHEF‘I FLAY - 390X1,35%.119
NUT, 3/8-24 HXCTRLK
DRAG LINK ASSY,

BALL JQINT

BALL JOINT

NUT, 3/8-24 REGHEXJAM
DRAG LINK

WASHER, EGSPTLK.
NUT, 3/8:24 REGHEX
SOREW, 3/8-16%1,25 HHC

WABHER, EGSBTLK -

NUT, 3/8.18 REGHX
STEERING SHART

BRNG FLANGE
BCR{/4-20%.75. - ‘
NUT 1/4-20 WDFL MAC LOCK
RING RETEX .39X. oamusws
ASSEMDLY, TIRE & AM

VALVE 8TEM .0 . .
- WHEEL W/BEARING
© BEARING; 1.3800%,7531D FLANGE'

REFER TO TIRE TREAD PAGE .
WABHER FLAT 75510
E RING -

HUB.CAP.

BCREW, 3/8 18X1. ES

WASHER, FLAT .
‘NUT a/a 16 HWDFL WHIZ LOCK

A ORDEH INDIVIDUAL PAHTS

N‘—‘l—‘b‘m-ﬁm{m—‘—l—é—_‘.-;;—L“N*J_A.AN.J—AN—LNNNN—-—J—-l—l.—l_‘.h.—-k-‘

T B PO N




YS USE'OR!GINAL EQUIPMENT
service/replacement parts other than -
sht parts may vmd your warranty & B




R

COENBOa

30

KEY# PART#

A
302745
3021
22053
54768
326615-853
180077
1498
180091
120393
1488
323213
180087
1408,

180077

138485

1498

321849
302760
180077
1408

o 810358

180020
1502 -
309635
310285
137185
304729

120238
311209 :
- 311257-853

1341
31133
321844 .

137186

57158

""724925 Y
coo120382
120369
323212
o BT487
o '56255

s CONTACT‘VOUR NE‘.AHES? TRANSAXLE DEA! EH FOH PARTS AND SERV!CE

 TRANSAXLE P940.G8P Sf FEH

K 'SCREW 5/18-18X2.50 HHC
L WASHER, FLAT 344X .60%. 085

. WASHER EXLK 3°oxs1xoa

. BCREW, 114-20X .76,
NUT, 11420 HEGHFXCTRLK )

. NUT, 1/2-13 HEX. JAM
: COVEH PLASTIC LF PQBO/Fd:iBO 6
- BRACKET COVER F-5 FNDH SHIFT

“ROD; CONNECTING; SHIFT ZING -

" BRKY, SHIFT LEVER $/F END-

] SCREW, 1/4:28X .75 NYLHHCGHB

DESCHIPTIDN

PULLEY, IDLER V4L B.§0X

KEY, WDRF 60§ ,750X.187X,312
RING, RETEX 58X, 035TRUS100-62
BELT,V 4L 82.50 SF DRIVE . -

MP BRACKET, TRANSAXLE
SCREW, 5/16-18X .75 HHC

NUT. 5/16-18 PII-(:HEXCTRLK :

NUT, 5/18:18 REGHEXCTRLK
BRACKET, T/A TORQ. 815 §/F
SCREW, 5/16-18X2.00 HHC GRS
NUT, 5/16-18 REGHEXCTRLK
BCREW, 5/16-18%X.78° .

NUT, 6/18-14, REGH&:XCTRLK
LEVER, SHIFT LOW EF FNSFT
M&.MF G, AMP 825DIA"
SCREW, 5/16-18X ,75. -

NUY, 5/18-18 REGHEXCTHLK C
BRACKET,PIVO' SHIFT. LEVEH LF&F

LEVER, SHIFT UPPER SOF 1/2-13
SF’RING TORS. S8X.06X.065

PIN, COTTER .125 DIAX1.00LG
HANDLE 1/2:14 MOLDED GREY -

CLAMP, SPRING.1.17"1D
SCHEW 1/4-15X.44/.58 HILOHHWA

PIN, COTTER 125 DIAXY 00LG

BALL JOINT /8 THD SHORT STUD
NUT, 3/8-24 REGHEXJAM:

WASHEH REGSF‘TLK 393x. 68)( 10 .
NUT, a/8-24 REGHEX T

WASHER,,750X.260 5P THANSAXLE




| morion DRIVE ASSEMBLY

fEF, o
SNGINE P
ENGINE .

BEF B R
ENGINE PG,
ENGINE SHEAVE

F* S ,}SEE:QET-A:LA%[._ =
iy o FORASEEMBLY
R, | TOFRavE

b ‘ '2’: & £ @ EEF,ER
=

" YIRE TREAD -
PAGE

|lore: AuwaYs use omoaL EquipMENT UNNUMBERED
o g/?g‘rES ﬁsagofseNECe/raplécemem-pans;chgrfthnnv .. [TEMS ARE INT ;mgi‘GEﬁBLE -
| original equipment parts may void your warranty, - el 1 "W‘TH‘Q??OQ“ -4 ,:‘._3. &

e

_ALL UNNUMS?

s 3'25252;04_ e




KEY# PART#

51, | dvg96

2. 271184

- 83 .. 170293
54, {4eg"

56. ' 302605-853
56, 319676
&7, 302601
88, ' 'sEido
59,4 48761

60. 321969
61. 320889

83, 45602
64 . {498

65. . 327867
86, 3059
67, 35374

68. . '45Bgs .
69. {499
70.: 43980 -

|71 50562
-72. 323240

78.° 46824
L T4 48y
LTS B2aR1
76, B3gap -
77. 80352
78 A

78. 24167
80. © - 326362
82, 5pggp
83, B4
B840 4pmy5
85, 3e6ps.

 VALVE 8TEM
“HUR, WHEEL S
KEY, SQUARE 18750%2 261 5

% s n
- A ORDER INBIVIDUAL PARTS. SEE TIRE TREAD PAGEE 41, .

‘DESCRIPTION
 BELT GUIDE

NUT, 5/16-18 HEXKERS

WASHER, FLAT 344X 69X.085

NUT, 6/16-18 REGHEXGTRLK
ASSY.BRAKE PEDAL
PIN.CLEVIS .5 DIA 4.87.6 2N pL
SPACER, SLEV .53 X ,62X1.406
PIN. HAIF 091 DIAX1.60LG

PAD.CLUTCH/_BHAKE.-PEDAL

* IDLER ARM BRKT TRACTION
(BOLT, B25X 185 HMSH 5/16.15 -

WASHER, FLAT .assx B7X319
NUT, 5/16:18 REGHEXCTRLK .
SPRING,#/4 ODX6.75X.091 TENEIO
MF RETAINERBELT - .

PULLEY, IDLER V4L 3,06% .62 -
- BOLT, /8:16X1,50 CARR GR2

NUT, 3/8-18 REGHXCTRLK
0N, .268 DIA CLUTCM

. ROD, BRAKE 818 T/a SF.RAW 909

SPRING; CLUTCH 62500

NUT, 1/4-20 WDFLLK TOPLOGCK

TIRE & RiM, B

WASHER, FLAT 758X 1.31X 075
- WASHER, FLAT ,755X1.53%.07

. SPRING,3/80DX1.625¥ 085 TENSIO -
'BRACKET, TRACTION BRAKE 8/F

. BOLT, 500X .188 HHSH /1 6182 ;

NUIT, 5/16-18 REGHEXCTRLK S

U 1BXB.SXGTURFWH .

RING, RETEX 57X.05TRUS 133,78 _

HUB CAP, 1-50010'X 7/8L.G:




CCURERC T
CHASSIS & HGOD PG,
MAINFRAME .

| NOTE; ALWAYS USE ORIGINAL EQUIPMENT

| o : : _ALLUNNUMBERED
| PARTS: Use‘oi,sewica/replaCement pars other than ‘ NAMBER)

| PARTS. Usc of s m herthan . ITEMS ARE INTERCHANGEABLE = .
i qriginal'equipment parts- may void your warranty, Yy

—__WITHOPPOSITESIDE -

- 3meenie |




KEY# PART#

S3zIansonsas Noos

0o
prd

2z,

rn
w

ENGINE

50947
138489

57908
~ 91308

54767
510807
56472
35287
314989
300303
42258
48672 -
46704

57444

303159
156941
308459

- 306508

159585
120622
825547

- 327422

DESCRIPTION

5 B8 VC DUAL CIR (SEE ENGINE MANUAL)

SC—REW 3/8-16X1,25 WAHHTAP -

. WASHER, EXLK 384X .68X.04 -

MUFFLER NELSON LO- TONE
GASKET, MUFFLER - .

. BHIELD: HEAT -

SCREW, 5/18. 1BX3 50 HHC
DEFELECTOR SIDE OUT

SCREW., 8:32X.38 HMWATAP

TANK, FUEL 1 GALLON

SCREW, 25X.75X.51 HHWAPRLASTITE . -
GAS LINE 261D BULK LENGTH

“CLAMP, GAS LINE (1/2 DIA HOSE} .

GAS CAP
CABLE TIE -

 THROTTLE GCONTROL

SCREW, 10-24X .63 PHFLTMA
NUT, #10.24 HXHDNYLK

KNDBTHHOTTLECONTROLGFSYTYLE»

SCREW, 8-32X:38 PHPNMA.
NUT, #8-32 REGMHX_ :
OlL DHAIN VALVE ASSEMBLY
CAR, OIL DRAIN W\LVE ASM.




a TRACTOR MODEL D3554.-
,Pnt-hkiui‘:b“ﬁ‘uk B s N R e

e ® O -9

--INOTE; ALWAYS USE ORIGINAL EQUIPMENT
- |PARTS, Uso of service/replacement parts other than

ALL UNNUMBERED
. L9/ ITEMS ARE INTERCHANGEABLE
.- foriginal equipment parts may void your warranty. v o

. WITH OPPOSITE SIDE . __3g60ana |

20




c‘EF’ 15 98 - 151 30 No . 03

40" I.AWN TRACTOR MODEI. na 554- 1

KEY# PAHT# DESCHIPTION
1. 825104830 MOWER DECKS, RIDER 40 1
2 326480-883 TOE GUARD MULCHER 1
3, 180077 SCREW, 5/16-18X .75 HHC 1
4. 1408 NUT, 5/16-18 REGHEXCTRLK, - 1
5. 180077 SCREW, 5/16-18X .76 MHC 2
8. 1498 NUT. 5/16-18 REGHEXCTRLK 2
7. 317017 BRACKET CHUTE MOUNT 1
8 180077 SCREW, 5/16-18% .75 HHC 2
9. 1498 . NUT. 5/16-18 REGHEXCTRLK | 2
10. - 396862858 DRACKET,RH LIFT REAR 1
14 180077, SCREW, 8/16-18X .78 MHC P
12, 120303 WASHER FLAT 344X 69X.085" R
13 1498 NUT, 5/18-18 REGHEXCTRLK 2
14, 825663-853 BRACKET,LH LIFT REAA 1
18, 180077 . SCREW, 5/16.18X 75 HHC 2
18, 1R0393 ° WASHER, FLAT 344X .69X.085 2
17, 1488 . NUT, 516,18 REGHEXCTRLK - .2
18, 376898 BRACE IDLER SUPPORT i
18. 308231 SCREW, 1/4-20%.76 2
20. 180077 SCREW, 5/16-18X.75 o 2
21, 120383 WASHER, FLAT 344X .89X.085 2
22, 710205 NUT. §/16-18 WDFLLK 2
23, 820576-8538 IDLER ARM ASSEMBLY 1
231 . -3PR2118 IDLER ARM : 1
28.2 41601 RIVET, OVBET . 2
233 308973 BRAKE PAD-HARD 1 o
24, 304420 . BOLT, .500X2.18 HXHDCPEK 1
28. 996307 . WASHER, FLAT. .381X1.D0X.206 1
26, - 558416 WASHER, FLAT .391X1.00X,125 - 2.
27. 45171 NUT, 3/8-16 HWDFL WHIZ-LOCK: 1
28. 326249-853 BRACKET, EXTENSION |IDLER 1
CoBe, 180077 . SCREW, 5/16-18 X .75 HHC. - 2
- 30, 1498 NUT, 8/16-18 AEGHEXCTRLK - 2
CUB © 821828 BLADE RRAKE ASSY. 1
31-1 145624 RIVET, TRSET 2
a2 804119-853 BRAKE ARM - , Ty
3-8 = 806073 BHAKE PAD : 1
282, . 180077 SCREW, B/16-18X .75 HHE i1
83 - - 120388 WASHER, FLAT .844X 69X 085 {
34, . t4em NUT, 5/16-18 nEGHFXCTRLK 1
S38, 0 o 802714 ROD, BRAKE - 1
86 1802 0 NUT, 1/4-20 HFGHEXGIHLK e {
87,0 . . 88410 = 'SPRING 071X.62X4.37 1
38, 1408 - NUT, 6/16-18 REGHEXCTRLK -1
coo8B o 56424883 QUILL ABSY, 36/39/40/432 - _ 2.
89 - 5e42s SHAF‘TISADDLE 3" : 1
Dot BB 48862 0 BRNG, BALL easu:»u s7som< 472 s E
898 50616 DUST SHIELD - o
38-4, 85547 . QUILL CASTING (104&) i
3950 - 49562 BRNG, BALL .6881DX1 B7E0DX. 472 e |
.. 39:8, 50818 'SPACER, SLEV:, sssx aaxs 797 ‘ g
£ 38.7. 381087 - SPACER QUILL i
838 . 800182 PULLEY.Ze/38 QUL AL
2 A 56366 - WASHER, SPECIAL QUILL. g
- 39-10 © 12820 NUT, 7M6:80 WOELLK o e
D400 L asdeg BGREW, 5/18-18X 75WAHHTAP O
4 U 8003450 SCREW, 5/16-18X1. 38 WATAP - %
S48 BiR4dB.a8T BRACKU 40 LF FRONT DECK o
"48.7 V80077 SCREW, 5B-18X 7SHHG S
<44 1488 NUT, 6/16+18 REGHEXCTRLK o4
oo 4B, U6H305.858 BRACKET,LINK. DECK: I-HONT 1
SRS 58247 ADJUS‘TING NUT -z
A7 . 710812 SCREW, 516 1BXT00HHE -
48.°. . V408 0 NUT, 5/16-18 REGHEXCTRUK. | 2
49 7 305012 BLADE. 40" HLLIFT 2082 vt L6 E
CBOL o AR WASHER, 301DX1 A5DX.07 BELLVIL e O T
o 81 o BeRYy .yscm.w 3/8 24)(1 foly NYLHHO 0 e -1




ID:

15798

| FINAL DECK ASSEMBLY

REF.
ENGINE DRIVE
SHAFT  __

(B e KB
S g SN e

| NOTE: ALWAYS USE ORIGINAL EQUIPMENT * AL UNNUMBERED et
[ PARTS, Use of service/replacement partaotherthan =~ - ITEMS ARE INTERCHAN; e
. [eriinal equipment parts may void yourwarrsaty. Uy pia B OHANGEABLE | amipase ]




KEY$.  PARTH DESCRIPTION ary.

1 A DECK, pre MOWER DOM , 1
2. 583086 ROD, DECK HITCH 1
3. 710343 PIN, HAIR .38 DIAX1,84LG 1
4. 57325 BOLT, 3/8-16X2.00 CARR 1.
5. 25210 ©  WASHER, FLAT .392X1. 25X.08 1
8. 1346 RETAINERBELT .. I 1
7. 810326 © . PULLEY, IDLER BFF 4.00 WiDE KL 1
8, 898307 - WASHER, FLAT .391X1.00X.209 - i
8. 120882 . - WASHER, REGEPTLK.393X 68X.10 1
-0 120377 . NUT, 3/8:16 - REGHX . 1
P 385773 SPRING, TENSION . /5)(11.0)(.105 1
12. - 300680 BELT. V5L 77.75 DEGK 40 LF 1
13. - - 328267 GUARD, BELT LH PLASTIC 1
14, 180077 SCREW, 5/16-18X .76 HHC~ 3
16. - 120893 WASHER, FLAT 344X 89,065 3
16. S1498 - - NUT, 5/18:18 REGHEXGTALK - 3
17, . 328034 PULLEYENG. V3L 4. Qv OFFSET B
18, 120383  WASHER, REGSPTLK 1
- 19 433146 SCREW, 7/16-20X4.45 R
20, 304422 - CHUTE DEFLECTOR 1
21, 314978 - SPRING;. TORSION 1
22, . 304424 ROD PIVOT.DECK 312 X 7. 25 1
23. 3835 . NUT PUSH ON CAP. : 1
04, . 49030 - BOREW, 3/8.16X7.50 1
.28, i 1499 NUT, 3/8-18 FIEGHEXCTR!.K 2

A ORDER INDIVIDUAL F’ART'-‘- )




LELECTRICAL ASSEMBLY

'STABILIZE
BRACKET

"""""
B

| e,
o,
~.,

© |NOTE: ALWAYS USE ORIGINAL EQUIEMENT i unnumserep
| PARTS, Use of service/replacement parts otherthan ~  |TeMe ARE INTERCHANGEABLE
(original equipment parts may void yourwarrenty, - © " - . WITHOPPOSITESIDE . . . assosh




KEY# PART#
1. 329174,
2. . 41482
3 303064
4. sas7R
5. 57444
8 41482
7 87355
8 324692
9. 327288
10, 327382
11, - 327380
11A, 328826
12,0 E7476
- 18, 57220
14, 326853
15, 53718
16, 187745 -
17, 1084
18, 1502
19, 2rifre
20, 271487
21, 87444 .
22, 85511
23 271184
24, 57547
25, . 160506
26, 302257
27, 34719
28, 895346
20, 120708
30, 46831
81, 120884
82 2ri172
aa % 302031

DESCRIPTION:

'WIRE HARNESS SF 12!3é.s Ic W/AMM

PRESS GLIP,1,380LG 25610
ASSY LIGHT WIRE-1/4 TURN

BULB, HEADLAMP ,
TIE, CABLE BLACK NYLON 5.62L
PRESS CLIP,1.300LG 265D
SWITCH-IGN.(AFTER FIRE) 3 POSN
CUP, IGNITION (OFF-ON-START)
CAP, IGNITION INSIDE

NUT, 5/8-32 HXHDD IIGN SWT
KEY, IGNITION SWITCH

LIGHT SWITCH OON/QFF PANEL MNT

BWITCH:SCR-MNT DP:NC NO BLK

SCREW, #12 X' :50 PHFNHTAP BEK
SWITCH SNAPMNT NO.0557. A18BLK -
SOLENOID

SCREW, 1/4-20X .75 HXSEMMA
WASHER, FLAT .281%1.00X;065PL

 NUT, 17480 REGHEXCTRIK
©NUT, 1/4+20 REGHEXKEPS
CLoNUT, 5/18:24 HKEPS . :

- TIE, CABLE BLACK NYLON.5.68L

WIRE, GROUND, 125"

- NUT, 5/16-18 HEXKEPS
SWITCH, S8EAT

SCREW, 1/4-20X .38PHPNIMA
BATTERY, YUASA 12V 7~PLATE
BATTERY BRACKEY

© SCREW, 1/4:20X.50 WAHHTAR

SCREW, 1/4-20X.60 HHC
NUT, 1/4-20 WDFL MAC-LOCK
SCREW, 1/4-20X.64

NUT 1/4-20 REGHEXKERS
FUSE, 15 AMP SPADL TYPE

SCH!MATIC DMWING

)

-Spade type fuse included W|th the wirg harness

BUAGK. o

I“, maum

QHHIfﬁ

o -———-“h anounn e

Ill, cnounn

308720 :
M

- -|c§ni$r§ SWITCH. -
3 POS!T]ON G
s e

s




DECALS (DECORATIVE)




NDOh W -

KEY# PART# -

320849
320850
402137
320868
320857

402184

 DESCRIPTION

DECAL, FERFORMER HOOD LH SF

DECAL. PERFORMER RH $F
NAMEPLATE UNITECH MEDIUM
DECAL. CONSOLE RH SF
DECAL, CONSOLE LM SF

" REFERENCE ONLY
U NAMEPLATE. 12 5/40

ary.

1
!
2
i
1
1
2







* KEY# PARTY

1. 305602
2 305603
2A. 320460
3. aBooR
4. - go824
8 69526
B ’ :
T
8. s
9. 305770
10. - 807383
1., - 310858 -
12, 301807
13, 68901 .
14 - ar1394
18 7 08464
16. 68903

'DESCRIPTION.

FOAM HOOND 4X15

PAD, 18X6 FOAM HOOD

DECAL, DASH v o
DECAL, WARNING FRENCH/GERMAN
DECAL, INSTRUCT CONSOLE TOP GER
DECAL, INSTRUCT CONSOLE TOP FR
REFERENCE ONLY * . :

~ .REFERENCE ONLY .
 REFERENGEONLY -

DECAL, CAUTION TRIANGLE EUROPE
DECAL, INSTR. CONSOLE TOP ENGL
DECAL, DANGER ENGLISH

"DECAL, LIFT DECK BLADE HEIGHT

DECAL, BLADE HEIGHT ADJ). EUROPE

" DECAL. SHIFT/NEUTRAL " .~
" DECAL, SHIFTER POSITION -
. DECAL, BRAKE /CLUTOH 180

Qry.

2
2
L
1
1
e
1
A
S
-
R
R |
e
1
1
1
1




0"

' cusvomn Assmm

CUSTOMER ASSEMBLY VIEW'__":-:) e

323760 PARTS BAG ASSY QTY1 (NON SERVICEABLE)

o kKEv# PART# : ‘DEscRuﬂWON S o o
: 310384 R SEATMVss0- 3 2 o P VLI Y A
’ .33054,, L STEERHUGVW%EEL R R B 500 CEen d

= T DEFERENCE ONLY o ‘ e ,
120893 " WABHER, FLAT .344X.69X.065 AP o B GRS S
120838 " WASHER, MVSPLTLK 3?8X60X109 HTh o e T
180077 - - SGREW, SMB1ABX.75 HHC - e e
ABBAT8 0 ROLL PIN .250DIAX20LG i

Lewron
Y 0 R




40" LAWN TRACTOR

SEP 15'98

' TREAD PATTERNS

TIRE si1ze

11X 400+5
13X 5.00-6
15X 6.00 - 6
16X 650-8
18X 8.50-8

18X9.50-8

. 20X8.00-8
20X 10.00-8
20 X10.00 - 10
23X 950 -12

" A'“

" 42295
41060
. 39830

41081

319683

41106
319685

58276

55893
58655

316702

319686
319687

SATIANEANNN

12

N

R
“EE'

an | ﬁcn ) » "n.v |
319679 |
319680 -
313952

301140 o
v 314539

319682 -
317400
316701

T 313950
319684 314584

57164
o 313654

319690 319689 314370

15:36 No.031 P.31

Y

atezirn |




Ry

Contact t

he dealer whe

ID:

~ ACCESSORIES

re your tractor was purchasad for the avai

Modal

670816
570817
570902
5046416

Rear Engine Rider
Descrintion

Bagger - Fits 32" Side Discharge

Bagger - Fits 38" Side Discharge & 30" Tun {ngcharge
Front Weight Box - holds 35 fbs.

Lawn Bweaper widump Relguse

5673-02
5709-03

5714-00 Mulching Kit - 20" Tep Dischargo

Modei - Description Lawn Tractor

5708-22 Bagger - Fits 30" Side Disctiarge :

5708-13 Bagger - Fits 38" 38 39' & 45" 8ide Discharge

5705-04 368" Two-Stage Snowblower - Fits 36 38", 39", & 45" Bide Discharga
. 5661-08 42" Snowblads - Fits 36", 38", 39", & 45" ‘

5592-00 Tire Chains - 18 x 6,50

5585-00 Tire Chains - 12 9.80" & po" x g :

§672-01 - Wheel Weig: - Front - 1 pr. w/mig. hdw, - Fils 15" tires

Whael Waighia - Rear - 1 pr, w/mitg. hdw, - Fits 18" & 20" tires
Front Weights « Fits 30" & 32" Side Discharge

664815
©115667-02
"/ 5668-01

5648-16 Lawn Swespar widump Reloase
§714-00 Mulehing Kit - 30" Top Discharge -
Model Description Gardgn Tracxor: Light Ground Engaglng
§708.13 - Bagger - Fits 36, 38", 39", & 45" Side Discharge '
2 5705-04 36" Two - Stage  Snowblower - Fits 36", 38" 39" & 45"
".} 5661-06 42" Snowblada - Fits 38", 38%, 39", & 45"
JBE7EC Whea! Waights - Front 1 pr. wimtg, hdw, - Fits 16" tires
PEBBTA-TE Whagl Waights - Rear - 1 pr. wimtg. hdw. - Fés 18" & 20" tires

La waaper widump Releasa

. Sfeévie Miteh - wriift bar - Fits 48"

S674-01”

. BE75-01"

5678-01*

5677027

- 5648-16

vt Requirts asleave hilch)

© Adaptor (sleeve hitch) for use w/23" tirgs
5706-00 Tire:Chains - 20" x 10" : '
" BB71-00 Tirg Chains - 23" x & 50"
§672.02 Wheel Waights - Front « 1 prow/mig. hdw. Fits 16" tires
5673-00 Wheal Wéights - Rear - 1 prowimtg, hdw, fits 23" tires
5674-017 10" Ona Bottom Moldboard Plow '
£675-01° “Cultivator « 7 row « Adj. 8- 42" width - .
5676-01" Disc Harrow - 8" & 11" disc - Adj. width & dice angle
B677-02° Tiller - & H.P. Self-Powsrad - 28" width
Mods) - Deseriptlon , Four Whee! Steer
570814 Bagger - Fits 40" & 46" Side Discharga
5705085 42" One-Stage Snowblower - Fits 40" & 46"
- 5661-07 48" Snowblade - Fits 40" & 46" '
5708-04 - Rear Waight Box for 40" & 46"
5648-16 Lawn Sweeper w/dump Ralease
| 570600 Tite Chains 20" x 10" ‘
567100 Tire Ghains 23"y a.50" - ' C
5672-02 - - Wheel Weights « Front - 1 pr. wimlg. hdw. Fits 16" tiras
587300 - ‘Whee!l Weights - Rear - 1 pr. Wimtg. hdw. Fits 23° tires
587201 " -Wheel Waights ~Front - 1 pr. wimitg. hdw, Fits 15" tiros E
T 5673-02. Whee! Waights - Rear - 1 pr. wimtg, hdw. Fits 18 & 20" tires
“Modal Description .~ -TWO Whge’!’Steer Gar,derj jractor:
| 5667-04 - Sleave Mitch - wilift bar Fits 46" ErOn

- 10" One Bottom Moldbeard Plow

Cultivator - 7 row - Adj. " - 42" width N
Disc Harrow 8* & 11 Disc. Adj. width & disc angle

* Tiller § H.P. Seli-Powarad - 28" wieth

Lawn Sweepar widump Release

| lable accessoties. If you
are unable to contact the dealer, write to the address on the front cover of this manual.




